ADDENDUM TO MAIN MANUAL STEP 3 AND 4

Rim (20)

1 x C0406000222

1 x HM67090

~6pcs _ _ _ _ 4pes_ _ _6pcs_ _ _ 2pcs _ __2pes

C1109001141

M8X65 Bolt

)

N—

\

B .\ W w— 8|

A/ A" AL
T\
[ 1]

-

0
P

=
\y

Y

i )
W\
[ ¥ 1

[TV
RN
O\ VA

y
‘_
N
BN

==
\

-
R
IIF
)
\ 4
A
\ r\

A

V44

)

 m—)

=)
)\

 m—

A
H

\ )
\\
i
o -

\m
i
\

VA
]

ol

=

5

M8 Washer
L M8 Locknut
R 6o

|| M8 Locknut

M8 Washer

ST4X12 Screw

Rim (20)

M8 Lo€knut

MST-46110




ADDENDUM TO MAIN MANUAL STEP 3 AND 4

M8 Locknut ST4X12 Screw M8X65 Bolt
cs 2 pes

M8X80 Bolt

6 pcs

C1109001141

1x CM67090

1 x HM67090

1 x C0406000222

DUNK-Rim (48)

M8 Locknut

o
M8 Locknut
M8 Washer

ST4X12 Screw

M8X65 Bolt

M8 Washer

Dgn N K N s |

A \ \ \ {17 I“
R L
“'“\h,llrﬁ,ﬁ,ﬂ'“.,

S
/AT A | A | Y/ |

(N v

Iop——N— 8L N I AT -

\/ N
b M TIATY
S T )

jl

LT N

7 | S |

P - p—

e=\Eww =Sy

DUNK-Rim (48)

MST-46110

.




